

NUREG/CR-2553  
SAND82-0346  
RV  
Printed May 1982

# Ethylene Propylene Cable Degradation During LOCA Research Tests: Tensile Properties at the Completion of Accelerated Aging

Larry D. Bustard

This report documents a part of the Qualification Testing Evaluation (QTE)  
Program being conducted by Sandia National Laboratories.

Prepared by  
Sandia National Laboratories  
Albuquerque, New Mexico 87185 and Livermore, California 94550  
for the United States Department of Energy  
under Contract DE-AC04-76DP00789

Prepared for  
**U. S. NUCLEAR REGULATORY COMMISSION**

8209210442 820731  
PDR NUREG  
CR-2553 R PDR

SF2900Q(8-81)

#### NOTICE

This report was prepared as an account of work sponsored by an agency of the United States Government. Neither the United States Government nor any agency thereof, or any of their employees, makes any warranty, expressed or implied, or assumes any legal liability or responsibility for any third party's use, or the results of such use, of any information, apparatus product or process disclosed in this report, or represents that its use by such third party would not infringe privately owned rights.

Available from  
GPO Sales Program  
Division of Technical Information and Document Control  
U.S. Nuclear Regulatory Commission  
Washington, D.C. 20555  
and  
National Technical Information Service  
Springfield, Virginia 22161

NUREG/CR-2553  
SAND82-0346  
RV

Printed May 1982

Ethylene Propylene Cable Degradation During  
LOCA Research Tests: Tensile Properties at the  
Completion of Accelerated Aging

Larry D. Bustard

Sandia National Laboratories  
Albuquerque, New Mexico 87185  
operated by  
Sandia Corporation  
for the  
U.S. Department of Energy

Prepared for  
Electrical Engineering Branch  
Division of Engineering Technology  
Office of Nuclear Regulatory Research  
US Nuclear Regulatory Commission  
Washington, DC 20555  
Under Memorandum of Understanding DOE 40-550-75  
NRC FIN No. A-1051

## ABSTRACT

Six ethylene-propylene rubber (EPR) insulation materials were aged at elevated temperature and radiation stress exposures common in cable LOCA qualification tests. Material samples were subjected to various simultaneous and sequential aging simulations in preparation for accident environmental exposures. Tensile properties subsequent to the aging exposure sequences are reported. The tensile properties of some, but not all, specimens were sensitive to the order of radiation and elevated temperature stress exposure. Other specimens showed more severe degradation when simultaneously exposed to radiation and elevated temperature as opposed to the sequential exposure to the same stresses. Results illustrate the difficulty in defining a single test procedure for nuclear safety-related qualification of EPR elastomers. A common worst-case sequential aging sequence could not be identified.

## EXECUTIVE SUMMARY

Six different ethylene-propylene rubber (EPR) materials were aged during three experiments using elevated temperature and radiation stress exposures common during cable LOCA qualification tests. The material samples were subjected to various simultaneous and sequential aging simulations in preparation for accident environmental exposures (in progress). Five of the EPR materials were representative of those used by manufacturers of safety-related electrical cable for nuclear power plant application. The sixth material, EPR-1483, was originally formulated for a Sandia National Laboratories fire-retardant aging study.

In the first experiment, two EPR materials were exposed to six different accelerated aging methods to simulate EPR aging in a combined radiation and thermal environment. The accelerated aging techniques included both sequential and simultaneous exposures to radiation and elevated temperature stresses. Dose-rates between 60 krd/hr and 850 krd/hr were employed. The tensile properties of one of the EPR materials was very sensitive to the order of radiation and elevated temperature exposure. The sequence of irradiation followed by elevated temperature exposure more severely degraded tensile properties than did the reverse order sequence. Simultaneous exposure of the EPR material to the two stresses yielded similar tensile properties as the sequential exposure of irradiation followed by elevated temperature aging. The tensile properties of the other EPR material was not sensitive to the method of aging.

In the second experiment, five commercial EPR materials were exposed to three accelerated aging methods to simulate EPR aging in a combined radiation and thermal environment. The three aging methods employed the same elevated temperature and radiation stresses but differed in the order and nature of stress application (two sequential orderings and one simultaneous exposure). Tensile properties of two of the five EPR materials were sensitive to the order of sequential application of stresses while tensile properties of two other EPR formulations were sensitive to the exposure sequence used (sequential or simultaneous).

The third experiment differed from the previous two by the use of a different elevated temperature facility. This experiment did not, as in the case of the previously mentioned experiments, provide well controlled fresh air

flow past the samples during thermal aging. One EPR material was exposed to four different radiation and elevated temperature exposures. The sequence of elevated temperature exposure followed by irradiation did cause more ultimate tensile elongation degradation than the reverse order sequence. Simultaneous exposure to the two stresses yielded similar tensile property degradation as the elevated temperature followed by irradiation exposure sequence. A similar sequential dependence has been observed in the literature.

Literature information and our data illustrate the difficulty associated with defining a single aging test procedure for all EPR elastomers that would establish nuclear safety-related qualification. For sequential aging procedures employing dose-rates of approximately 1 Mrd/hr and elevated temperature exposures for approximately a 1-week duration, we cannot identify a common worst-case sequence applicable for all EPR tensile specimens. We do recognize that other variables in our tests may impact this conclusion. We are currently investigating the importance of air flow and oxygen replenishment rates during testing. In addition, we are evaluating the influence that our aging techniques and large acceleration factors (i.e., large dose rates and high thermal aging temperatures) have on our findings.

#### ACKNOWLEDGEMENTS

My appreciation is extended to E. Salazar, R. Trujillo, K. Gillen, and R. Clough for many helpful discussions concerning polymer aging and properties. L. Jones, J. Lewin, and T. Gilmore helped me use the LICA facility. I thank J. Kubas for performing tensile measurements and K. Miller for providing thermal aging facilities. Finally, I thank D. Furgal for editing this report.

## CONTENTS

	<u>Page</u>
1.0 INTRODUCTION.....	1
2.0 EXPERIMENTAL.....	2
2.1 Materials.....	2
2.2 Facilities.....	4
3.0 PROCEDURES AND RESULTS.....	5
3.1 Experiment I.....	5
3.2 Experiment II.....	7
3.3 Experiment III.....	10
4.0 DISCUSSION.....	13
REFERENCES.....	16

LIST OF TABLES

<u>Table</u>		<u>Page</u>
2-1	Ethylene Propylene Rubber Formulation (EPR-1483).....	3
3-1	Relative Tensile Properties of EPR-1483 After Aging.....	8
3-2	Relative Tensile Properties of EPR A After Aging.....	9
3-3	Relative Tensile Properties of EPR Insulation After Aging.....	11
3-4	Relative Tensile Properties of EPR Insulation after Aging.....	12
3-5	Relative Tensile Properties of EPR-1483 Insulation After Aging.....	13

## 1.0 INTRODUCTION

Ethylene-propylene-diene terpolymer (EPDM) and ethylene-propylene copolymer (EPM) are elastomer materials used to formulate certain cable insulations. Insulations based on EPDM and EPM are typically called either ethylene-propylene (EP) or ethylene-propylene-rubber (EPR) and are used in some electrical cabling in nuclear power plants.

When used as part of a safety-related system the EPR electrical cable must be qualified.<sup>1-3</sup> Type testing is the preferred qualification method.<sup>1</sup> NUREG-0588, Rev. 1,<sup>1</sup> a recent Nuclear Regulatory Commission (NRC) report entitled "Interim Staff Position on Environmental Qualification of Safety-Related Electrical Equipment" indicates that when "significant radiation and temperature environments may be present... the synergistic effects to these parameters should be considered during the simulated aging portion of the overall test sequence. The testing sequence used to age the equipment (or material) should be justified and the basis documented in the qualification report."<sup>1</sup>

As part of a NRC sponsored research program, we are investigating whether qualification test results are sensitive to the order of aging and accident stress application. We are also investigating the importance of simultaneous versus sequential stress exposures.

In preparation for LOCA research experiments, we have aged several commercial EPR tensile specimens using different radiation and elevated temperature stress sequences and techniques. These aging experiments had two goals:

1. To provide tensile specimens for EPR LOCA research tests.
2. To provide an engineering basis for selecting aging parameters for EPR cable LOCA research tests.

We have accumulated sufficient aging data to illustrate that tensile properties for some EPR materials are sensitive to the order and manner in which they are irradiated and thermally aged. Tensile properties for other EPR materials did not depend on the order and technique of radiation and elevated temperature exposures.

In this report we highlight some of our data and discuss its significance toward qualification testing of nuclear grade safety-related EPR insulated cable.

## 2.0 EXPERIMENTAL

### 2.1 Materials

We tested five commercial EPR products. Prior to aging, we removed jackets and sheaths from EPR insulated conductors and then carefully stripped the insulation from stranded copper conductors. For one commercial cable, we were unable to separate the jacketing from the insulation because of bonding between the two materials. In this case, we obtained sheets of the same EPR insulation from the cable manufacturer and cut the sheets into strips. We also obtained sheets of material for a second EPR product. For this EPR material, we exposed both compression molded and extruded forms to the environmental stresses. The five commercial cables for which we obtained insulation test samples included:

- A three conductor control cable with a flame-retardant EPR insulation formulation. Each conductor was not individually jacketed. The cable met the requirements of IEEE Std 383-1974.<sup>2</sup> The cable was purchased from the manufacturer by Sandia National Laboratories in 1981.
- A two conductor instrumentation cable with a flame-retardant EPR insulation. Each conductor was not individually jacketed. This cable was nuclear qualified for LOCA conditions according to suggestions of IEEE Std 323-1974<sup>2</sup> and IEEE Std 383-1974<sup>3</sup> (qualification test report on file). The cable was purchased from the manufacturer by Sandia National Laboratories in 1981.
- A three conductor control cable with an EPR insulation. Each conductor was individually jacketed. The cable satisfied IEEE Std 383-1974.<sup>2</sup> The cable was purchased from the manufacturer by Sandia National Laboratories in 1977.

- A two conductor instrumentation cable with an EPR insulation. Each conductor was individually jacketed. Recommended practices of IEEE Std 323-1974<sup>2</sup> were used to develop a qualification test (qualification test report on file). This cable was purchased from the manufacturer by Sandia National Laboratories in 1981.
- A single conductor low voltage power cable with an EPR insulation covered with a jacket. The cable met the requirements of IEEE Std 383.<sup>3</sup> The cable was purchased from the manufacturer by Sandia National Laboratories in 1981.

In addition to the commercial cable materials, we tested a Burke Industries\* EPR formulation used in a Sandia National Laboratories fire-retardant aging study (in progress). This formulation has been coded by Burke Industries as 1483 EPR (Table 2-1).

Table 2-1. Ethylene Propylene Rubber Formulation (1483 EPR)

<u>Components</u>	<u>Constituents</u>	<u>Amount (Parts/Hundred Rubber)</u>
Base Compound	Nordel 2722 EPDM	90
	DYNH #1 LDPE	20
	ZnO (zinc oxide)	5
	Parafin wax	5
	Zn salt of mercaptobenzimidazole (ZMB)	2
	Low-temperature reaction product of acetone and diphenzlamine (Aminox)	1
	Treated, calcined clay	60
	Vinyl-silane coagent	1
	SRF (soft reinforcing furnace) black	2
	Curing Package	Litharge
Dicumyl peroxide (Di-Cup R)		5
Fire-Retardant Package	Dechlorane plus 25	33
	Antimony trioxide (Sb <sub>2</sub> O <sub>3</sub> )	12

\*2250 South 10th Street, Jan Jose, CA 95112

The base compound was prepared by Burke Industries. Curing and flame-retardant ingredients were added to the base compound by the Plastics Shop at Sandia National Laboratories. A two-roller mill was used to compound the curing and flame-retardant ingredients with the EPR base compound. The rubber was then molded in a flashing mold and cured for 10 minutes at 177°C (350°F). The sheets of EPR were cut into predetermined-size strips (2.8 mm x 6.4 mm x either 102 mm or 152 mm) using a stainless steel die.

EPR-1483 is similar to compositions A and B given by Vaidya.<sup>4</sup> Candidate formulations "very similar to A and B have been qualified for reduced wall nuclear control cable and instrument wire following IEEE-383 type testing, and are in commercial use."<sup>4</sup>

## 2.2 Facilities

We used the Low Intensity Cobalt Array (LICA) facility<sup>5,6</sup> for EPR insulation radiation exposures at both ambient and elevated temperatures. During these exposures, we provided fresh air to the test chambers at a rate of either 30 + 20 cc/min or 60 + 20 cc/min. The volume of each LICA sample chamber is approximately 1.8 liters. Therefore our air flow rates correspond to one to two "complete" air changes per hour.

We performed single stress elevated temperature exposures using either the thermal aging facilities developed by K. T. Gillen, R. L. Clough, and L. H. Jones<sup>5,6</sup> or the thermal ovens of the Climate, Centrifuge, and Devices Testing Division at Sandia National Laboratories. The former thermal aging facility uses self-contained aging cells inside air circulating ovens. Fresh air flow to each aging cell is independently controlled and was set to 60 + 20 cc/min for a 0.9 liter aging cell and 24 + 20 cc/min for a 0.4 liter aging cell. The latter thermal aging facility uses air-circulating ovens but without self-contained aging cells. Fresh air supply to these ovens is uncontrolled and depends on leakage into the oven. We purposely opened the oven door momentarily on five of the seven days to increase the fresh air supply to the oven.

An Instron<sup>™</sup> testing machine with pneumatic jaws was used to measure sample ultimate tensile strength and ultimate tensile elongation. Initial jaw separation was

50.8 mm (2 in); the samples were strained at 127 mm (5 in)/min. An Instron<sup>®</sup> electrical tape extensometer clamped to the sample monitored the strain and measured the elongation.

### 3.0 PROCEDURES AND RESULTS

We performed three screening experiments on the EPR materials to evaluate their tensile property sensitivity to the order of radiation and elevated temperature exposures. We also investigated the importance of simultaneous versus sequential stress exposures.

#### 3.1 Experiment I

During this experiment strips of EPR-1483 and strips of a commercial EPR insulation (EPR A) were exposed to six different aging simulations. For each elevated temperature and radiation exposure, forty strips each of EPR A and EPR-1483 were placed in the same exposure chamber. (Tensile tests were performed after completion of aging using three randomly chosen test specimens of each formulation.) Air flow during both irradiation (chamber volume = 1.8 liters) and single stress elevated temperature exposures (chamber volume = 0.9 liters) was maintained at  $60 \pm 20$  cc/min. Doses and dose rates are reported in rads (EPR) which is equivalent to 0.88 rads (air). The six aging simulations were:

1. Thirty day simultaneous exposure to  $120 \pm 1^\circ\text{C}$  ( $248 \pm 2^\circ\text{F}$ ) and  $60 \pm 4$  krd/hr, measured in rads (EPR) at the center of the chamber. Measured dose-rate gradients across the sample population were  $+30/-22$  percent of the chamber center dose-rate. The chamber was rotated  $180^\circ$  midway through the exposure to minimize the effect of these gradients.
2. Twenty-eight day single stress exposure to  $120 \pm 1^\circ\text{C}$  ( $248 \pm 2^\circ\text{F}$ ) followed by a 28 day irradiation at  $65 \pm 5$  krd/hr, measured in rads (EPR) at the center of the chamber. Ambient temperature during irradiation was  $28 \pm 1^\circ\text{C}$  ( $82 \pm 2^\circ\text{F}$ ). The chamber was rotated  $180^\circ$  midway through the exposure to minimize the effect of the  $+25/-21$  percent dose-rate gradients.

3. Twenty-eight day irradiation at  $65 \pm 5$  krd/hr, measured in rads (EPR) at the center of the chamber, followed by a 28 day,  $120 \pm 1^\circ\text{C}$  ( $248 \pm 2^\circ\text{F}$ ) elevated temperature exposure. Ambient temperature during irradiation was  $28 \pm 1^\circ\text{C}$  ( $82 \pm 2^\circ\text{F}$ ). The sample chamber was rotated  $180^\circ$  midway through the irradiation to minimize the influence of the  $+25/-21$  percent dose-rate gradients.
4. Fifty-five hour irradiation at  $850 \pm 60$  krd/hr, measured in rads (EPR) at the center of the chamber, followed by a 28 day,  $120 \pm 1^\circ\text{C}$  ( $248 \pm 2^\circ\text{F}$ ) elevated temperature exposure. Ambient temperature during irradiation was  $46 \pm 1^\circ\text{C}$  ( $115 \pm 2^\circ\text{F}$ ). Measured radiation dose-rate gradients were less than +3 percent. (Lowest dose-rate was at the center of the chamber.)
5. Twenty-eight day,  $120 \pm 1^\circ\text{C}$  ( $248 \pm 2^\circ\text{F}$ ) elevated temperature exposure followed by a 55 hour irradiation at  $850 \pm 60$  krd/hr, measured in rads (EPR) at the center of the chamber. Ambient temperature during irradiation was  $46 \pm 1^\circ\text{C}$  ( $115 \pm 2^\circ\text{F}$ ). Measured radiation dose-rate gradients were less than +3 percent. (Lowest dose-rate was at the center of the chamber.)
6. Seven day simultaneous exposure to  $139 \pm 1^\circ\text{C}$  ( $248 \pm 2^\circ\text{F}$ ) and  $290 \pm 20$  krd/hr, measured in rads (EPR) at the center of the chamber. Dose-rate gradients across the sample population were  $+65/-28$  percent of the chamber center dose-rate. The chamber was rotated  $180^\circ$  midway through the exposure to minimize the influence of these gradients.

Arrhenius techniques were used to choose the elevated temperature exposures for thermal aging. Our thermal aging calculations are based on a nuclear plant containment ambient environment of approximately  $55^\circ\text{C}$  ( $131^\circ\text{F}$ ), a life of approximately 40 years, and an EPR activation energy of 24 kcal/mole (1.04 eV). We chose the activation energy values as representative of single stress thermal degradation data found in the literature for EPR.<sup>7</sup> Our choice of thermal aging parameters is consistent with the guidance of IEF E Std 383-1974,<sup>3</sup> Section 1.3.5.2. It does not, however, account for possible synergisms between radiation and elevated temperature stresses.

Table 3-1 summarizes tensile properties for EPR-1483 after each of these aging conditions while Table 3-2 provides similar information for the EPR A samples.

### 3.2 Experiment II

In this experiment insulation samples representative of five commercial EPR cables were exposed to three different aging simulations.

1. Seven day elevated temperature exposure at  $139 \pm 2^\circ\text{C}$  ( $282 \pm 4^\circ\text{F}$ ) (except for 8 hours at  $136^\circ\text{C}$  [ $277^\circ\text{F}$ ]) followed by a seven day irradiation at approximately 300 krd/hr at an ambient temperature of  $35 \pm 2^\circ\text{C}$  ( $95 \pm 4^\circ\text{F}$ ).
2. Seven day irradiation at 300 krd/hr at an ambient temperature of  $35 \pm 2^\circ\text{C}$  ( $95 \pm 4^\circ\text{F}$ ) followed by a 7 day elevated temperature exposure at  $139 \pm 2^\circ\text{C}$  ( $282 \pm 4^\circ\text{F}$ ).
3. Seven day simultaneous exposure to  $139 \pm 1^\circ\text{C}$  ( $282 \pm 2^\circ\text{F}$ ) and 300 krd/hr.

Arrhenius techniques were used to choose the elevated temperature exposures for thermal aging. Our thermal aging calculations are based on a nuclear plant containment ambient environment of  $55^\circ\text{C}$  ( $131^\circ\text{F}$ ), a life of about 40 years, and an EPR activation energy of 24 kcal/mole (1.04 eV). We chose the activation energy value as representative of single stress thermal degradation data found in the literature for EPR.<sup>7</sup> Our choice of thermal aging parameters is consistent with the guidance of IEEE Std 383-1974,<sup>3</sup> Section 1.3.5.2. It does not, however, account for possible synergisms between radiation and elevated temperature stresses.

During each irradiation, we placed samples for all five commercial EPR insulations in the same exposure chamber. Air flow was maintained at  $60 \pm 20$  cc/min (chamber volume 1.8 liter). The influence of large radiation gradients across the exposure chamber was reduced by compartmentalizing the chamber and ensuring the same compartment position was used for each of the three aging simulations. EPR A, EPR B and EPR C samples were exposed to  $260 \pm 30$  krd/hr while EPR D and EPR E samples were exposed to  $330 \pm 50$  krd/hr. (Uncertainties reflect both measurement uncertainties and gradient contributions.)

Table 3-1. Relative Tensile Properties of EPR-1483 After Aging

Aging Method	Center of Chamber Dose Rate in EPR (krd/hr)	Total Dose in EPR (Mrd)	Ultimate Tensile Strength T/T <sub>0</sub>	Ultimate Tensile Elongation e/e <sub>0</sub>
1. Unaged	0	0	1.00 ± .05 (10.6 ± 0.5 MPa)	1.00 ± .09 (340 ± 30%)
2. Simultaneous 30 day radiation and thermal exposures	60 ± 4	43 ± 3	0.79 ± .07	0.41 ± .10
3. Sequential 28 day thermal then radi- ation exposures	65 ± 5	44 ± 3	0.98 ± .07	0.47 ± .10
4. Sequential 28 day radiation then thermal exposures	65 ± 5	44 ± 3	1.01 ± .10	0.41 ± .05
5. Sequential 28 day thermal then 55 hour radiation exposures	850 ± 60	47 ± 3	0.97 ± .08	0.35 ± .04
6. Sequential 55 hour radiation then 28 day thermal exposures	850 ± 60	47 ± 3	0.93 ± .06	0.32 ± .04
7. Simultaneous 7 day radiation and thermal exposures	290 ± 20	49 ± 3	0.83 ± .06	0.41 ± .05

NOTES: (1) Errors reflect one standard deviation of three measurements.  
 (2) Insulation thickness is nominally 2.8 mm.

Table 3-2. Relative Tensile Properties of EPR A After Aging

Aging Method	Center of Chamber		Ultimate Tensile Strength $T/T_0$	Ultimate Tensile Elongation $e/e_0$
	Dose Rate in EPR (krd/hr)	Total Dose in EPR (Mrd)		
1. Unaged	0	0	$1.00 \pm .03$ ( $8.7 \pm 0.3$ MPa)	$1.00 \pm .08$ ( $360 \pm 30\%$ )
2. Simultaneous 30 day radiation and thermal exposures	$60 \pm 4$	$43 \pm 3$	$\sim 0.2^*$	$< .03^*$
3. Sequential 28 day thermal then radi- ation exposures	$65 \pm 5$	$44 \pm 3$	$0.85 \pm .03$	$0.33 \pm .04$
4. Sequential 28 day radiation then thermal exposures	$65 \pm 5$	$44 \pm 3$	$0.26 \pm .07^*$	$< .03^*$
5. Sequential 28 day thermal then 55 hour radiation exposures	$850 \pm 60$	$47 \pm 3$	$0.99 \pm .21$	$0.31 \pm .04$
6. Sequential 55 hour radiation then 28 day thermal exposures	$850 \pm 60$	$47 \pm 3$	$0.21 \pm .02$	$0.06 \pm .03$
7. Simultaneous 7 day radiation and thermal exposures	$290 \pm 20$	$49 \pm 3$	$0.26 \pm .02$	$0.03 \pm .03$

NOTES: (1) Errors reflect one standard deviation of three measurements.

(2) Insulation thickness is nominally 0.8 mm.

\* Samples were extremely brittle and sometimes cracked in the pneumatic jaws used for the tensile measurements.

During each single stress elevated temperature exposure, the samples were divided in half and placed in two 0.4 liter aging cells. Air flow to each cell was maintained at  $24 \pm 20$  cc/min.

Tables 3-3 and 3-4 summarize the results of this experiment. EPR C and EPR D are flame-retardant formulations of EPR. The individual conductors of a multiconductor cable were not jacketed for these reduced wall insulation formulations. For EPR A, EPR B, and EPR E, conductors of a multiconductor cable were individually jacketed.

### 3.3 Experiment III

In this experiment, EPR-1483 insulation samples were exposed to four different aging simulations:

1.  $47 \pm 3$  Mrd total dose in EPR at a dose-rate of  $960 \pm 70$  krd/hr at an ambient temperature of  $46 \pm 1^\circ\text{C}$  ( $115 \pm 2^\circ\text{F}$ ).
2.  $48 \pm 3$  Mrd total dose in EPR at a dose-rate of  $960 \pm 70$  krd/hr at an ambient temperature of  $46 \pm 1^\circ\text{C}$  ( $115 \pm 2^\circ\text{F}$ ) followed by 7 days of elevated temperature exposure at  $136 \pm 2^\circ\text{C}$  ( $277 \pm 4^\circ\text{F}$ ).
3. Seven days of elevated temperature exposure at  $136 \pm 2^\circ\text{C}$  followed by  $46 \pm 3$  Mrd total dose in EPR at a dose-rate of  $960 \pm 70$  krd/hr at an ambient temperature of  $46 \pm 1^\circ\text{C}$  ( $115 \pm 2^\circ\text{F}$ ).
4. Seven day simultaneous exposure to  $136 \pm 2^\circ\text{C}$  ( $277 \pm 4^\circ\text{F}$ ) and  $340 \pm 80$  krd/hr for a total dose of  $57 \pm 14$  Mrd.

During radiation exposures, air flow to the sample chamber was maintained at  $30 \pm 20$  cc/min (chamber volume 1.8 liters). Radiation gradients across the sample populations were  $\pm 1$  percent for the 960 krd/hr exposure and  $\pm 24$  percent for the 340 krd/hr exposure. Stated uncertainties for dose-rate and total dose include contributions associated with dose-rate gradients. During single stress elevated temperature exposures, air flow past the samples was uncontrolled. Fresh air supply to the air circulating oven depended on leakage and momentary opening of the oven door five times during the 7 day exposure.

Table 3-3. Relative Tensile Properties of EPR Insulation After Aging

Aging Method	EPR A		EPR B		EPR C		EPR C			
	Total Dose in EPR (Mrd)	Dose Rate in EPR (krd/hr)	(1) extruded (2) 0.76 mm nominal thickness	(1) extruded (2) 0.76 mm nominal thickness	(1) extruded (2) 0.64 mm nominal thickness	(1) extruded (2) 0.64 mm nominal thickness	(1) compression molded (2) 1.6 mm nominal thickness	(1) compression molded (2) 1.6 mm nominal thickness		
			T/T <sub>0</sub>	e/e <sub>0</sub>	T/T <sub>0</sub>	e/e <sub>0</sub>	T/T <sub>0</sub>	e/e <sub>0</sub>	T/T <sub>0</sub>	e/e <sub>0</sub>
Unaged	0	0	1.00 ± 0.07 (8.8 ± 0.6 MPa)	1.00 ± 0.02 (420 ± 10%)	1.00 ± 0.06 (7.1 ± 0.4 MPa)	1.00 ± 0.09 (330 ± 30%)	1.00 ± 0.09 (14.0 ± 1.3 MPa)	1.00 ± 0.08 (400 ± 30%)	1.00 ± 0.07 (12.2 ± 0.8 MPa)	1.00 ± 0.02 (513 ± 10%)
Sequential radiation then thermal exposures	44 ± 5	260 ± 30	0.22 ± 0.03	0.05 ± 0.03	1.00 ± 0.14	0.52 ± 0.06	0.36 ± 0.09	0.48 ± 0.04	0.77 ± 0.06	0.26 ± 0.02
Sequential thermal then radiation exposures	44 ± 5	260 ± 30	0.93 ± 0.09	0.36 ± 0.03	1.10 ± 0.09	0.45 ± 0.05	0.82 ± 0.09	0.43 ± 0.04	0.84 ± 0.07	0.33 ± 0.03
Simultaneous radiation and thermal exposures	44 ± 5	260 ± 30	0.23 ± 0.02	0.05 ± 0.03	0.59 ± 0.07	0.30 ± 0.04	0.59 ± 0.06	0.33 ± 0.06	0.55 ± 0.04	0.13 ± 0.02

NOTES: (1) Errors represent one standard deviation for each set of measurements.  
(2) T = ultimate tensile strength; e = ultimate tensile elongation.

Table 3-4. Relative Tensile Properties of EPR Insulation After Aging

Aging Method	Total Dose in EPR (Mrd)	Dose Rate in EPR (krd/hr)	EPR D		EPR E	
			T/T <sub>0</sub>	e/e <sub>0</sub>	T/T <sub>0</sub>	e/e <sub>0</sub>
Unaged	0	0	1.00 ± 0.04 (15.2 ± 0.6 MPa)	1.00 ± 0.04 (240 ± 10%)	1.00 ± 0.04 (8.4 ± 0.3 MPa)	1.00 ± 0.13 (380 ± 50%)
Sequential radiation then thermal exposures	55 ± 8	330 ± 50	0.62 ± 0.03	0.21 ± 0.04	1.41 ± 0.06	0.34 ± 0.07
Sequential thermal then radiation exposures	55 ± 8	330 ± 50	1.05 ± 0.05	0.33 ± 0.04	1.31 ± 0.09	0.29 ± 0.05
Simultaneous radiation and thermal exposures	55 ± 8	330 ± 50	0.75 ± 0.04	0.25 ± 0.04	1.24 ± 0.07	0.42 ± 0.06

NOTES: (1) Stated errors represent one standard deviation for each set of measurements.  
 (2) T = ultimate tensile strength; e = ultimate tensile elongation.

Table 3.5 summarizes the results of this experiment.

Table 3-5. Relative Tensile Properties of EPR-1483 Insulation After Aging

<u>Aging Method</u>	<u>Total Dose in EPR (Mrd)</u>	<u>Ultimate Tensile Strength (T/T<sub>0</sub>)</u>	<u>Ultimate Tensile Elongation (e/e<sub>0</sub>)</u>
Unaged	0	1.00 ± .04 (9.8 ± 0.4 MPa)	1.00 ± .06 (320 ± 20%)
Radiation Only	47 ± 3	0.67 ± .05	0.28 ± .04
Sequential R then T	48 ± 3	0.76 ± .16	0.34 ± .07
Sequential T then R	46 ± 3	0.62 ± .04	0.19 ± .03
Simultaneous T and R	57 ± 14	0.55 ± .03	0.19 ± .03

- NOTES: (1) Stated errors represent one standard deviation for each set of measurements.  
 (2) T = ultimate tensile strength; e = ultimate tensile elongation.

#### 4.0 DISCUSSION

The tensile properties for the EPR A specimens were strongly dependent on the order in which radiation and elevated temperature stresses were applied. Exposure sequences of irradiation followed by elevated temperature caused substantially more degradation than did reverse order exposures. Examples are: (1) the sequential 28 day radiation and elevated temperature exposures (Table 3-2), (2) the 55 hour radiation and 28 day elevated temperature exposures (Table 3-2), (3) and the 7 day radiation and elevated temperature exposures (Table 3-3). For the EPR A specimens, simultaneous exposures to radiation and elevated temperature stresses produced comparable tensile property degradation as the radiation-then-elevated temperature sequential exposures. EPR A's tensile property behavior is therefore similar to that previously observed for certain polyvinylchloride and low density polyethylene materials.<sup>8,9</sup> A much smaller magnitude, but similar ordering effect, was observed for our EPR D specimens.

Contrasting the behavior of EPR A was the degradation of the EPR-1483 specimens. Tensile properties (Table 3-1) for these specimens exhibited neither an ordering effect nor a dependence on simultaneous versus sequential stress application techniques. Possible reasons for the contrasting behavior of EPR A and EPR-1483 include test specimen differences such as: thickness, geometry, processing techniques, and elastomer formulations.

Table 3-5 illustrates EPR-1483's tensile properties when an air circulating oven without well controlled air replenishment is used for thermal aging. A large tensile property sequence dependence such as exhibited by EPR A did not occur. However, the sequential elevated temperature exposure followed by irradiation did cause more ultimate tensile elongation degradation than the reverse order exposures. A similar ordering dependence has been observed by E. Oda et al.,<sup>10</sup> for the tensile properties of a fire-retardant EPR insulation material. In our experiment a simultaneous exposure to the stresses yielded similar tensile property degradation as the elevated temperature-then-irradiation exposure sequence. (Oda et al.<sup>10</sup> did not investigate simultaneous exposures.)

Tensile property degradation for the EPR B, EPR C, and EPR D specimens did not depend on the sequential ordering of radiation and elevated temperature exposures. A simultaneous radiation and elevated temperature exposure did produce more tensile property degradation for the EPR B and EPR C specimens than did sequential exposures to the same two stress levels.

Recent NRC guidance concerning qualification of safety related electrical equipment suggests that "the testing sequence used to age the equipment (or material) should be justified and the basis documented in the qualification report."<sup>1</sup> Our data and the work of E. Ota et al.,<sup>10</sup> illustrate the difficulty of defining a single test procedure for all EPR elastomers which would establish nuclear safety-related qualification. For sequential aging procedures employing dose rates of approximately 1 Mrd/hr and elevated temperature exposures for approximately 1 week duration, we could not identify a common worst-case sequence applicable for all EPR tensile specimens.

We do recognize that several variables besides those of aging sequence were varied both within our experiments and between Ota et al., and our experiments. These include:

1. Thickness and geometry of tensile specimens
2. Manufacturing techniques for tensile specimens
3. Elastomer formulations
4. Humidity level
5. Air flow rates during stress exposures
6. Oxygen replenishment during stress exposures
7. Elevated temperature stress level

Typically, the first three factors are controlled by the manufacturer when a cable is produced. Moreover, two of these factors, elastomer formulation and manufacturing techniques, are usually considered proprietary information. We are currently investigating whether better control of air flow and oxygen replenishment rates will permit identification of a common "worst case" sequential aging technique for EPR tensile property degradation. In addition, we are evaluating the influence that our aging techniques and large acceleration factors have on our conclusions.

## REFERENCES

1. A. J. Szukiewicz, "Interim Staff Position on Environmental Qualification of Safety-Related Electrical Equipment -- Including Staff Responses to Public Comments," NUREG-0588, Rev. 1, U.S. NRC, Washington, DC, July 1981.
2. IEEE Standard for Qualifying Class 1E Equipment for Nuclear Power Generating Stations, IEEE Std 323-1974, New York, NY.
3. IEEE Standard for Type Test of Class 1E Electric Cables, Field Splices, and Connections for Nuclear Power Generating Stations. ANSI/IEEE Std 383-1974 (ANSI N41.1C-1975), New York, NY.
4. U. I. Vaidya, "Flame Retarded EPDM Integral Insulation Jacket Compositions With Excellent Heat Resistant and Electrical Stability." Presented at ACS Rubber Division Meeting, October 12, 1978, Boston, MA.
5. L. L. Bonzon et al., "Qualification Testing Evaluation Program Light Water Reactor Safety Research Quarterly Report, April-June 1978," SAND78-1452, NUREG/CR-0401, November 1978.
6. K. T. Gillen, R. L. Clough, and L. H. Jones, "Investigation of Cable Deterioration in the Containment Building of the Savannah River Nuclear Reactor," SAND81-2612, in press.
7. E. E. McIlveen, V. L. Garrison, and G. T. Dobrowolski, "Class 1E Cables for Nuclear Power Generating Stations," IE Transactions on Power Apparatus and Systems PAS-03 (4), July/August 1974, pp. 1121-1132. We determined the referenced activation energy from Arrhenius-type plots.
8. R. L. Clough and K. T. Gillen, "Radiation-Thermal Degradation of PE and PVC: Mechanism of Synergism and Dose Rate Effects," SAND80-2149, NUREG/CR-2156, June 1981. Accepted for publication in Radiation Physics and Chemistry.
9. R. L. Clough and K. T. Gillen, "Combined Environment Aging Effects: Radiation-Thermal Degradation of Polyvinylchloride and Polyethylene," J. Polym Sci., Polym. Chem. Ed., 19, 2041 (1981).

10. E. Oda, K. Vehida, S. Fujimura, and S. Oya,  
"Radiation Resistance of Materials for Electric  
Cables," Presented at a Meeting of the Insulated  
Materials Research Committee of the Institute of  
Electrical Engineers of Japan, Tokyo, July 20,  
1976.

## DISTRIBUTION

U.S. Nuclear Regulatory Commission  
 Distribution Contractor (CDSI) (280 copies)  
 255 copies for RV  
 25 copies for NTIS  
 Division of Document Control  
 Distribution Services Branch  
 7300 Pearl Street  
 Bethesda, MD. 20014

AERE Harwell  
 Didcot Oxfordshire  
 OX 11 0RA  
 England  
 Attn: D. Phillips

AMN Impianti Termici E. Nucleari  
 Via Pacinotti, 20  
 16151 Genova Sampierdarena  
 Italy  
 Attn: G. Bottinelli

AMN Spa  
 Via G. D'Annunzio 113  
 16121 Genova  
 Italy  
 Attn: P. Giordano

AMN Spa  
 Centro Sperimentale del Boschetto  
 Corso F.M. Perrone, 118  
 16161 Genova  
 Italy  
 Attn: C. Bozzolo

ASEA-ATOM (3)  
 Engineering  
 Box 53  
 S-721 04  
 Vasteras, Sweden  
 Attn: G. Kvist  
       A. Kjellberg  
       B. Langser

ASEA KABEL AB  
 P. O. Box 42108  
 S-126 12  
 Stockholm, Sweden  
 Attn: C. T. Jacobsen

Atomic Energy of Canada, Ltd.  
 Chalk River  
 Ontario, Canada  
 Attn: G. F. Lynch

Atomic Energy of Canada, Ltd. (2)  
 Power Projects  
 Sheridan Park Res Community  
 Mississauga, Ontario L5K1B2  
 Canada  
 Attn: C. Byrne  
       P. Gumley

Babcock Brown Boveri Reaktor  
 Heppenheimer Strasse  
 6800 Mannheim 31  
 Postfoche 410323  
 West Germany  
 Attn: R. Schemmel

Battelle Institute V  
 Am Romerhof 35  
 D6000 Frankfurt/M  
 Federal Republic of Germany  
 Attn: B. Holzer

Belgonucleaire  
 rue de Champ-de Mars, 25  
 B-1050 Brussels, Belgium  
 Attn: J. P. Van Dievoet

Bhabha Atomic Research Center  
 Trombay, Bombay  
 400 085, India  
 Attn: S. K. Mehta

British Nuclear Fuels, Ltd.  
 Springfield Works  
 Salwick, Preston  
 Lancs, England  
 Attn: W. G. Cunliffe, Bldg. 396

Bundesanstalt für Material Prüfung  
 Unter den Eichen 87  
 1 Berlin 45, Germany  
 Attn: K. Wundrich

CERN  
 Laboratoire 1  
 CH-1211 Geneva 23  
 Switzerland  
 Attn: H. Schonbacher

Centre d'Etudes Nucleaires  
 de Fontenay-aux-Roses (2)  
 B.P. No. 5  
 92260 Fontenay-aux-Roses  
 France  
 Attn: M. LeMeur

Centre d'Etudes Nucleaires de Saclay  
 B.P. No. 21  
 91190 GIF-SUR-YVETTE  
 France  
 Attn: G. Gaussens  
       J. Laizier  
       E. Bouteiller  
       P. Tanguy

Commissariat à l'Energie Atomique  
 CEN Cadarache  
 B.P. No. 1  
 13115 Saint Paul Lez Durance  
 France  
 Attn: J. Campan

Conductores Monterrey, S. A.  
 APDO Postal 2039  
 Monterrey, N. L.  
 Mexico  
 Attn: Ing. Patricio G.  
       Murga G.

Electra de Viesgo, S. A.  
 Departamento Nuclear  
 Medio, 12 - Santander  
 Spain  
 Attn: J. L. del Val

Electricite de France (2)  
 Service Etudes et Projets  
 Thermaiques et Nucleaires  
 Tour E.D.F. - G.D.F. Cedex No. 8  
 92080 Paris la Defense  
 France  
 Attn: J. Roubault  
       M. Barbet

Electricite de France (2)  
 Direction des Etudes et Recherches  
 Les Renardières - Route de Sens  
 Eucaillies - 77250 Moret Sur Loing  
 France  
 Attn: G. Delmas  
       P. Roussaire

EURATOM  
 C.E.C. J.R.C.  
 Ispra (Varese)  
 Italy  
 Attn: G. Mancini

EURATOM  
 Joint Research Centre  
 Petten Establishment  
 European Communities  
 Petten  
 The Netherlands  
 Attn: M. Van de Voorde

Fisher Controls, Limited  
 Century Works  
 Lewisham  
 London, SE 137 LN  
 England  
 Attn: P. A. Graves

Framatome (2)  
Tour Fiat  
Cedex 16  
92084 Paris la Defense  
France  
Attn: J. Meyer  
G. Chauvin

Furukawa Electric Co., Ltd.  
Hiratsuka Wire Works  
1-9 Higashi Yawata 5 Chome  
Hiratsuka, Kanagawa Pref.  
Japan 254  
Attn: E. Oda

Gesellschaft fur Reaktorsicherheit  
Glockengasse 2  
5000 Cologne 1  
West Germany  
Attn: E. Dziuzniewski

Hitachi Cable, Ltd. (2)  
777 Third Avenue  
New York, NY 10017  
Attn: H. J. Amino  
M. Sasson

Imatran Vioma OY  
Power Station Department  
Elrikinkatu 27  
Box 138 00101  
Helsinki 10, Finland  
Attn: B. Regnell

Institute of Radiation Protection  
Department of Reactor Safety  
P. O. Box 268  
00101 Helsinki 10  
Finland  
Attn: M. Heikkila

International Atomic Energy Agency  
Nigrauerstrasse 5, P.O. Box 100  
A-1400 Vienna  
Austria  
Attn: S. Machi

ITT Cannon Electric Canada  
Four Cannon Court  
Whitley, Ontario, L1N 5V8  
Canada  
Attn: B. Marshall

Japan Atomic Energy Research Institute  
Takasaki Radiation Chemistry  
Research Establishment  
Watanuki-Machi  
Takasaki, Gunma-Ken  
Japan  
Attn: N. Tamura

Japan Atomic Energy Research Institute  
Tokai-Mura  
Naka-Gun  
Ibaraki-Ken  
Japan  
Attn: A. Kohsaka

Kansai Electric Power Co., Inc.  
1725 K Street NW  
Suite 810  
Washington, DC 20006  
Attn: J. Yamaguchi

Kraftwerk Union Aktiengesellschaft (2)  
Hammerbacherstrasse 12 + 14  
Postfach 3220  
D-8520 Erlangen  
West Germany  
Attn: W. Morell  
I. Terry

Meideusha Electric Mfg. Co., Ltd.  
1-17, 2-Chome Osaki  
Shinagawa-Ku  
Tokyo, Japan  
Attn: M. Kanazashi

Motor Columbus  
CH-5401  
Parkstrasse 27  
Baden, Switzerland  
Attn: H. Fuchs

NOK AG Baden  
Beznau Nuclear Station  
CH-5312 Doettingen  
Switzerland  
Attn: O. Tatti

Ontario Hydro  
700 University Avenue  
Toronto, Ontario  
Canada M5G1X6  
Attn: R. Wong

Osaka Laboratory for Radiation Chemistry  
Japan Atomic Energy Research Institute  
25-1 Mii-manami machi,  
Neyagawa-shi,  
Osaka 572, Japan  
Attn: Y. Nakase

Oy Stromberg Ab,  
Helsinki Works  
Box 118  
SF-00101  
Helsinki 10, Finland  
Attn: P. Paloniemi

Rhein-Westf TUV  
Stuebenstrasse 53  
D-43 Essen  
Federal Republic of Germany  
Attn: R. Sarturi

Studsvik Energiteknik AB  
S-61182  
Nykoping, Sweden  
Attn: E. Hellstrand

Sydskraft  
Southern Sweden Power Supply  
21701  
Malmo, Sweden  
Attn: O. Grondalen

Tokyo Electric Power Co., Inc.  
No. 1-3 1-Chome Uchisaiwai-Cho  
Chiyoda-Ku, Tokyo  
Japan  
Zip Code 100  
Attn: H. Hamada

Traction & Electricite  
Rue de la Science 31  
1040 Brussels  
Belgium  
Attn: P. A. Dozinel

Universidade Federal do Rio de Janeiro  
Av. N. S. Copacabana 661/1201  
22050 Rio de Janeiro-RJ  
Brazil  
Attn: Paulo Fernando Melo

Waseda University  
Dept. of Electrical Engineering  
170-4 Shinjuku, Tokyo  
Japan  
Attn: K. Yahagi

Westinghouse Nuclear Europe (3)  
Rue de Stalle 73  
1180 Brussels  
Belgium  
Attn: R. Minguet  
R. Doesema  
J. Cremader

2341 M. B. Murphy  
2362 J. E. Gover  
2362 O. M. Stuetzer  
2312 E. Richardson  
4200 G. Yonas  
4214 A. Owyong  
4214 A. V. Smith  
4300 R. L. Peurifoy, Jr.  
4400 A. W. Snyder  
4410 D. J. McCloskey  
4420 J. V. Walker  
4440 D. A. Dahlgren  
4441 M. Berman  
4442 W. A. Von Rieseemann  
4443 D. A. Dahlgren, Acting  
4443 J. A. Letz (QA)  
4444 S. L. Thompson  
4445 L. O. Cropp  
4445 C. M. Craft  
4445 D. T. Furgal  
4445 W. H. McCulloch  
4445 F. J. Wyant  
4446 B. E. Bader  
4446 L. L. Bonzon (15)  
4446 W. H. Buckalew  
4446 L. D. Bustard (10)  
4446 D. M. Jeppesen  
4446 E. E. Minor  
4446 E. A. Salazar  
4446 F. V. Thome  
4446 R. E. Trujillo  
4450 J. A. Reuscher  
4452 M. Aker  
4452 J. Bryson  
4452 D. McKeon  
4452 J. S. Philbin  
4500 E. H. Beckner  
4700 J. H. Scott  
5000 J. K. Galt  
5800 R. S. Claassen  
5810 R. G. Kepler  
5811 L. A. Harrah  
5811 R. L. Clough  
5813 J. G. Curro  
5813 K. T. Gillen  
5815 R. T. Johnson  
5815 S. E. Kurtz  
8214 M. A. Pound  
  
3141 L. J. Ericksen (5)  
3151 W. L. Garner (3)

